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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 MAXIMUM CONDUCTED OUTPUT POWER
RESULT: Passed

5.1.3 6DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Passed

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHz BANDWIDTH
RESULT: Passed

5.1.5 POWER SPECTRAL DENSITY
RESULT: Passed

5.1.6 SPURIOUS EMISSIONS
RESULT: Passed

5.1.7 CONDUCTED EMISSIONS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:

Appendix A: Test Results of Wi-Fi operation

Appendix B: Test Results of Spurious Emissions and Radiated Emissions in
restricted band, ANSI C63.10:2009

Appendix C: Test Results of Spurious Emissions and Radiated Emissions in
restricted band, ANSI C63.10:2013

Appendix D: Test Results of Conducted Emissions
Appendix E: Test Results of RF Exposure

2. Test Sites

2.1 Test Facilities

Accurate Technology Co., Ltd.
(FCC Registration No.: 752051 & IC Registration Number: 5077A-2)

F1, Bldg A, Changyuan New Material Port, Keyuan Rd., Science & Industry Park,
Nanshan District, Shenzhen, 518057, P.R. China

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Klnql of Manufacturer Type S/N Cal!brated

Equipment until

Radio Spectrum Test

Spectrum Analyzer | Rohde & Schwarz FSV40 101495 Jan.10, 2016

Vector Signal Rohde & Schwarz SMBV100A 260434 Jan.10, 2016

Generator

Signal Generator Rohde & Schwarz SMB100A 108362 Jan.10, 2016

Power meter and Rohde & Schwarz OSP120 + OSP- | 101244 + Jan.10, 2016

Power sensor B157 100866

Spectrum Analyzer | Rohde & Schwarz ESPI 100396 Jan.10, 2016

Conducted emissions

Test Receiver Rohde & Schwarz ESCS30 100307 Jan.11, 2016

L.I.S.N. Schwarzbeck NLSK8126 8126431 Jan.11, 2016

Pulse Limiter Rohde & Schwarz ESH3-Z72 100305 Jan.11, 2016

Spurious Emissions and Radiated emissions

Spectrum Analyzer | Rohde&Schwarz FSV40 101495 Jan.10, 2016

Test Receiver Rohde&Schwarz ESCS30 100307 Jan.10, 2016

Bilog Antenna Schwarzbeck VULB9163 9163-323 Jan.15, 2016

Loop Antenna Schwarzbeck FMZB1516 1516131 Jan.15, 2016

Horn Antenna Schwarzbeck BBHA9120D 9120D-655 Jan.15, 2016

Horn Antenna Schwarzbeck BBHA9170 9170-359 Jan.15, 2016

RF Switching Compliance Direction | RSU-M2 38322 Jan.10, 2016

Unit+PreAMP

Pre-Amplifier Rohde&Schwarz CBLU11835 3791 Jan.10, 2016
40-01

50 Coaxial Switch Anritsu Corp MP59B 6200506474 | Jan.10, 2016
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2.3 Traceability
All measurement equipment calibrations are traceable to NIST or where calibration is

performed outside the United States, to equivalent nationally recognized standards
organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements as below table,

ltems Extended Uncertainty

CE Disturbance Voltage (dBuV) U=1.94dB, k=2, 0=95%
RE (9kHz-30MHZz) Field strength (dBuV/m) U=3.08dB, k=2, 0=95%
RE (30-1000MH2z) Field strength (dBuV/m) U=4.42dB, k=2, 0=95%
RE (above 1000MHZz) Field strength (dBuV/m) U=4.06dB, k=2, 0=95%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Accurate Technology Co., Ltd. facility located at F1, Bldg A, Changyuan New Material
Port, Keyuan Rd., Science & Industry Park, Nanshan District, Shenzhen, 518057, P.R. China
is listed on the US Federal Communications Commission list of facilities approved to perform
measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is wireless dongle which is designed to provide a high-speed and unrivaled wireless
performance for your equipment. It implements 802.11 b/g/n protocols.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

Technical Specification Value

Kind of Equipment: Wireless Adapter
Type Designation: TD-2021N-USB
FCC ID: 2AD53ETEK2401
IC: 12708A-ETEK2401

Type of Equipment:

Class B digital equipment

Equiupment Class:

DTS

Wireless Technology:

Wi-Fi

Operating Frequency Range:

2412-2462MHz for Wi-Fi

Channel Number:

11 channels for Wi-Fi (802.11b/g/n)
7 channels for Wi-Fi (802.11n HT40 model only)

Channel Separation:

5MHz for Wi-Fi

Type of Modulation:

DSSS for Wi-Fi 802.11b
OFDM for Wi-Fi 802.11g/n

Operating Voltage:

DC 5V via USB port

Operating Temperature Range:

-20C to 70C

Antenna Type:

Printed Antenna for WiFi

Smart Antenna Systems:

Not Applicable

Number of Antenna:

1 for Wi-Fi

Antenna Gain:

Max. 1.5 dBi for Wi-Fi Antenna
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Table 3: List of Radio Frequency Channel, Wi-Fi 802.11 b/g/n 20MHz bandwidth
RF Channel (F'\rllekthzu)ency RF Channel (Fl\zﬁzu)ency RF Channel I(:|\5|e|_c|12u)ency
1 2412.00 5 2432.00 9 2452.00
2 2417.00 6 2437.00 10 2457.00
3 2422.00 7 2442.00 11 2462.00
4 2427.00 8 2447.00 -- --
Table 4: List of Radio Frequency Channel, Wi-Fi 802.11 n 40MHz bandwidth
RF Channel (F'\r/lekthzu)ency RF Channel (F'\r/quu)ency RF Channel I(:I\r/le|_(|qzu)ency
3 2422.00 6 2437.00 9 2452.00
4 2427.00 7 2442.00 - -
5 2432.00 8 2447.00 -- --
3.3 Independent Operation Modes
The basic operation modes are:
A. Transmitting
1. Low Channel
2. Mid Channel
3. High Channel
B. Receiving
1. Low Channel
2. Mid Channel
3. High Channel
C. Standby
D. Off
Table 5: List of Wi-Fi operation modes
Mode Wi-Fi Operation
Antenna Single
Bandwidth 20 MHz 40 MHz
802.11b V X
802.11g \ X
802.11n V J
Note:
1. The EUT support HT20 and HT40.
2. 802.11n support MCSO ~ MCS7 data rates.
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3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power
output in order to measure its highest possible radiation and conducted level. The test modes
were adapted accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its
highest possible radiation level. The test modes were adapted accordingly in
reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5.

During testing, test software Ralink QA Test Program provided by the applicant was used to
control the operating channels as well as output power level for Wi-Fi operation.
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Table 6: List of Frequencies under Test, Wi-Fi operation

RF Channel of 802.11 b, 802.11g and 802.11n RF Channel of 802.11n (HT40)
(HT20)

Channel Frequenc Channel Frequenc
Channel number (MI—?Z) ’ Channel number (MI‘?Z) ’
Low 1 2412.00 Low 3 2422.00
Middle 6 2437.00 Middle 6 2437.00
High 11 2462.00 High 9 2452.00

Table 7: List of Operation mode under Test, Wi-Fi operation

Config | Data Rates | Transmit Chain
Transmit Chain - 1TX_Non-Beamforming

802.11b 11Mbps ANT 1
802.11g 54Mbps ANT 1
802.11n HT20 |MCS7 ANT 1
802.11n HT40 |MCS7 ANT 1

Note:
Preliminary tests were performed in different data rate and antenna chain to find the worst case.
The data rate and antenna chain shown in the table is the worst case.

Table 8: Power level setting of Wi-Fi in test software

Power Level Setting in Test Software

Channel 802.11b 802.11g 802.11n HT20 802.11n HT40
Low 25 24 1F 1E
Middle 27 26 23 21
High 27 27 24 23
4.3 Special Accessories and Auxiliary Equipment
Table 9: List of Accessories and Auxiliary Equipment
Description Manufacturer | Model S/IN Rating
Laptop PC Lenovo X200 L3-ANW2G --
Printer HP HP Laserjet 1015 |[CNFG030424 --

4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in
the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

EUT& 3m
Support U [==

Turn Table

Ground Plane

Test Receiver

Ant. Tower

3m

EUT& - -

Support Unj

Turn Table

Ground Plane

Test Receiver
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Diagram of Measurement Equipment Configuration for Conduction Measurement

EUT &
Support stand

LISN
80cI
‘ I
Ground plane
Testreceive L J
plszzzd

Diagram of Measurement Equipment Configuration for Transmitter Measurement

RF Cable
Spectrum
Analyzer EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed

Test date : 2014-12-30 to 2015-01-07

Test standard : FCC Part 15.247(b)(4) and Part 15.203

Limit : the use of antennas with directional gains that do not
exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 1.5dBi for WiFi, and the antenna connector is designed with permanent
attachment and no consideration of replacement. Therefore the EUT is considered sufficient to
compliance the provision.

Refer to EUT photo for details.




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17046186 001 Seite 14 von 23

Test Report No. Page 14 of 23

5.1.2 Maximum Conducted Output Power

RESULT: Passed
Test date : 2014-12-30 to 2015-01-07
Test standard : FCC Part 15.247(b)(3)

RSS-247 Section 5.4

RSS-Gen Issue 4 Clause 6.12
Basic standard : ANSI C63.10:2009

ANSI C63.10:2013

FCC KDB 558074 v03r02

Limit : 1Watt

Kind of test site ; Shielded room
Test setup

Test Channel ; Low/ Middle/ High
Operation Mode : A

Ambient temperature : 23°C

Relative humidity ; 50%
Atmospheric pressure ; 101.0 kPa

Refer to attached Appendix A for details of test results of Wi-Fi operation.
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5.1.3 6dB Bandwidth and 99% Bandwidth

RESULT: Passed
Date of testing : 2014-12-30 to 2015-01-07
Test standard : FCC Part 15.247(a)(2)

RSS-247 Section 5.2

RSS-Gen Issue 4 Clause 6.6
Basic standard : ANSI C63.10:2009

ANSI C63.10:2013

FCC KDB 558074 v03r02

Kind of test site : Shielded room
Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 23C

Relative humidity : 50%
Atmospheric pressure ; 101.0 kPa

Refer to attached Appendix A for details of test results of Wi-Fi operation.




Produkte
Products

A TUVRheinland®

Prufbericht - Nr.:
Test Report No.

17046186 001 Seite 16 von 23

Page 16 of 23

5.1.4 Conducted Spurious Emissions measured in 100 kHz

Bandwidth

RESULT:

Date of testing
Test standard

Basic standard

Limit

Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Passed

2014-12-30 to 2015-01-07

FCC part 15.247(d)

RSS-247 Section 5.5

RSS-Gen Issue 4 Clause 6.13

ANSI C63.10:2009

ANSI C63.10:2013

FCC KDB 558074 v03r02

20dB or 30dB (below that in the 100kHz bandwidth within
the band that contains the highest level of the desired
power);

In addition, radiated emissions which fall in the restricted
bands, must also comply with the radiated emission limits
specified in 15.209(a)

Shield room

Low/ Middle/ High
A

23C

50%

101.0 kPa

Test results of 100kHz Bandwidth of Frequency Band Edge by Conducted method refer to
following test graph, and compliance is achived as well.

Refer to attached Appendix A for details of test results of Wi-Fi operation.
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5.1.5 Power Spectral Density

RESULT:

Date of testing
Test standard

Basic standard

Limit
Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

2014-12-30 to 2015-01-07
FCC part 15.247(e)
RSS-247 Section 5.2
ANSI C63.10:2009

ANSI C63.10:2013

FCC KDB 558074 v03r02
8dBm/3kHz

Shield room

Low/ Middle/ High
A

23T

50%

101.0 kPa

Passed

Refer to attached Appendix A for details of test results of Wi-Fi operation.




Produkte
Products

A TUVRheinland®

Prufbericht - Nr.:
Test Report No.

17046186 001

Seite 18 von 23
Page 18 of 23

5.1.6 Spurious Emissions

RESULT:

Date of testing
Test standard

Basic standard
Limits
Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

2014-12-30 to 2015-05-10

FCC part 15.247(d)

FCC part 15.209

RSS-247 Section 5.5

RSS-Gen Issue 4 Clause 6.13

ANSI C63.10:2009

ANSI C63.10:2013

Refer to 15.209(a)

RSS-Gen Issue 4 Clause 8.9 and 8.10
3m Semi-Anechoic Chamber

Low/ Middle/ High
A

23C

50%

101.0 kPa

Passed

Refer to attached Appendix B and Appendix C for details of test results of Wi-Fi operation.
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5.1.7 Conducted emissions

RESULT: Passed
Date of testing : 2014-12-30 to 2015-01-07
Test standard : FCC Part 15.207

RSS-Gen Issue 4 Clause 8.8
Basic standard : ANSI C63.10:2009

ANSI C63.10:2013
Frequency range : 0.15MHz — 30MHz
Limits : FCC Part 15.207(a)

Table 3 of RSS-Gen
Kind of test site : Shield Room
Test Setup
Input Voltage : DC 5V (via USB port)
Operation Mode : A
Ambient temperature : 23C
Relative humidity : 50%
Atmospheric pressure ; 101.0 kPa

Refer to attached Appendix D for details of test results.
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Appendix A.1: Maximum Conducted Output Power 802.11b

Channel Channel Frequency - |Waximum Condueted |Limiasm)
Low Channel 2412 16.30 30
Middle Channel (2437 16.20 30
High Channel 2462 16.20 30

Appendix A.2: 6dB Bandwidth and 99% Bandwidth 802.11b

Channel Channel Frequency

6dB Bandwidth (MHz) |99% Bandwidth (MHz)

(MHz)
Low Channel 2412 12.18 14.82
Middle Channel  |2437 12.00 14.82
High Channel 2462 12.18 14.76
Low Channel 6dB Bandwidth
® R |
1 N : '14,, =

Center 2.412 GHz 3 MHz/

Date: 31.DEC.2014 14:25:50

Span 30 MHz

Low Channel 99% Bandwidth
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«RBW 100 kHz
«VBW 300 kHz

TN

Center 2.437 GHz

Date: 31.DEC.2014 14:55:48

3 MHz/

Span 30 MHz

Ref 20 dBm Att 40 dB SWT 5 ms
20 B 14|82
o
10. -
MMM (r )
== |,
D O (
-10. ;{'
-20 f
Aol n / L
BT bl
aom
—40
-50.
—60.
—70
-80
Center 2.412 GHz 3 MHz/ Span 30 MHz
Date: 31.DEC.2014 14:53:56
Middle Channel 6dB Bandwidth
*RBW 100 kHz L 1
«VBW 300 kHz 1B
Ref 20 dBm Att 50 dB SWT 5 ms 12 )0 C MHz
20 Marke 1 'l
1121 dse
10 C suz | IEN
1 84
P | Y. A
L-20 [ \

Middle Channel 99% Bandwidth
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Ref 20 dBm Att

«RBW 100 kHz Marker Tl
«VBW 300 kHz

40 dB SWT 5 ms

20

! 5138 dB

B

Vi

Center 2.437 GHz

Date: 31.DEC.2014 14:53:24

3 MHz/ Span 30 MHz

High Channel 6dB Bandwidth

20 dBm Att

*RBW 100 kHz d>elta 2 [T1 ]
«VBW 300 kHz 0.84 dB

50 dB SWT 5 ms 12.180000000

Center 2.462 GHz

Date: 31.DEC.2014 14:28:48

3 MHz/ Span 30 MHz

High Channel 99% Bandwidth
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«RBW 100 kHz Mar €

«VBW 300 kHz daB
Ref 20 dBm Att 40 dB SWT 5 ms 1z
20 6 C MH

[T 3171
10 sl70 apm|IEM
>l asace poc 1z
D O (
L-10 /_
L-20 ,
0 j LA
W K
aom
L-40
L-50
L-60.
L-70
-80
Center 2.462 GHz 3 MHz/ Span 30 MHz
Date: 31.DEC.2014 14:52:51

Appendix A.3: Conducted Spurious Emissions measured in 100kHz Bandwidth 802.11b

Low Channel 1

Spectrum | n%:[
Ref Level 20.00 dBm @ RBW 100 kHz
@ Att E0 dB  SWT 265 ms @ YBW 300 kHz Mode Auto Sweep
@ 1Pk Max
mM2[1] -34.07 dBm
6.7530 GHz
10 dBm
M M1[1] 5.00 dBm
0 dBm 2.3860 GHZ|
-10 dém
-20 dém
-30 dBm 1 = ik
R pn S
-50 dem
-60 dém
-70dem
Start 30.0 MHz 691 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | ¥-value | ¥-value | Function Function Result |
M1 1 2,380 GHz 5.00 dBm
M2 1 6.753 GHz -34.07 dBm
M3 1 16.061 GHz -32.37 dBm
M4 1 19.088 GHz -32.63 dBm
[ i CHRRNERED
Date: 5.JAN.2015 09:44:20

Low Channel 2
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® «RBW 100 kHz Mar
* VBW 300 kHz 1 da
Ref 20 dBm ~Att 50 dB SWT 15 ms 1z

Lo

L-20

3pB

DNURY P PR T VI IR | .9 S

Date:

19.JAN.2015 17:33:38

12 MHzZ/

Stop 2.43 GHz

Middle Channel 1

Ref Level 20.00 dBm
= Att

Spectrum |

(=]

@ RBW 100 kHz
G0 dB  SWT 265 ms @ YBW 300 kHz

Mode &uto Sweep

@ 1Pk Max

10 dBm—wrg

0 dBm

mM4[1]

k

r

mM1[1]

-31.78 dBm|
18.0920 GHz
4.62 dBm|
2.4240 GHz

-10 dBm
-20 dBm
-30 dBm
<2 e
-50 dBm
-60 dBm

-70 dBm

M3

14

Start 30.0 MHz

691 pts

Stop 26.5 GHz

Marker

Type | Ref | Trc | X-value

| ¥-value |

Function

| Function Result

M1
M2
M3
M4

1 2.424 GHz
1 6.523 GHz
1 16.751 GHz
1 18.092 GHz

4.62 dBm
-35.56 dBm
-32.01 dBm
-31.78 dBm

(

j

Date:

5.JAN.2015 09:50:46

High Channel 1




Appendix A
17046186 001

TUVRheinland®

Produkte
Products Page 7 of 33
Spectrum | n%:[
Ref Level 20.00 dBm @ RBW 100 kHz
= Att 50 dB SWT 265 ms @ ¥YBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M4[1] -32.17 dBm)
18.2070 GHz
10 eBm M1[1] 4.49 dBm
0 b 2.4620 GHz,
-10 dem
-20 dem

1144

-30 dam o M
‘ WWWWW AR ety

9.4

-50 dem
-60 dém
-70dem
Start 30.0 MHz 691 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function Function Result |
M1 1 2.462 GHz 4.49 dBm
M2 1 6.676 GHz -34.82 dBm
M3 1 16.674 GHz -32.92 dBm
M4 1 18.207 GHz -32.17 dBm

( I

Date: 5.JAN.2015 09:51:32

{ CEEEEEE ]

High Channel 2

*RBW 100 kHz Maz
«VBW 300 kHz

Ref 20 dBm ~Att 50 dB SWT 5 ms

20 Marke

3pB

3

Start 2.45 GHz 5 MHz/

Date: 19.JAN.2015 17:36:39

Stop 2.5 GHz
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Appendix A.4: Power Spectral Density 802.11b

Channel (MHz) Result (dBm/3kHz) Limit (dBm/3kHz) Conclusion
2412 -7.20 8 Pass
2437 -7.58 8 Pass
2462 -8.20 8 Pass
2412 MHz

L 10 u

=
g u

Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 31.DEC.2014 15:00:48

2437 MHz
*RBW 3 kHz Marker Il
*VBW 10 kHz 7.58 dB
Ref 20 dBm Att 50 dB SWT 3.4 s 2.43844000C 1z
20
10 =
== |,
1
-20 mhﬁﬁﬁ
30

Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 31.DEC.2014 15:01:31
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2462 MHz

«RBW 3 kHz

«VBW 10 kHz

Ref 20 dBm Att 5 dB SWT 3.4 s 1z
20
10 =
[
TRWH
= Lo
-10
20 [HE
30 J‘rr
l})ﬁ .
40

ke

b

§ i

Center 2.462 GHz

Date: 31.DEC.2014 15:02:34

3 MHz/

Span 30 MHz
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Appendix A.5: Test result of Maximum Conducted Output Power 802.11g

Channel Channel Frequency - |Waximum Condueted |Limiasm)
Low Channel 2412 13.30 30
Middle Channel 2437 13.30 30
High Channel 2462 13.20 30

Appendix A.6: 6dB Bandwidth and 99% Bandwidth 802.11¢
Channel Frequency

Channel 6dB Bandwidth (MHz) |99% Bandwidth (MHz)

(MHz)
Low Channel 2412 16.68 16.50
Middle Channel 2437 16.68 16.50
High Channel 2462 16.68 16.50
Low Channel 6dB Bandwidth

L-30 MR‘:‘\L\‘

Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 31.DEC.2014 14:37:07

Low Channel 99% Bandwidth
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«RBW 100 kHz Marker Tl
«VBW 300 kHz 1.68 dB

Ref 20 dBm Att 40 dB SWT 5 ms
20 oBW 16[ 50000
e [
10 -
2| a03780po0 cHz
Temp 2| [T1 OBY]

Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 31.DEC.2014 14:51:26

Middle Channel 6dB Bandwidth

«RBW 100 kHz Delta 2 [T1 ]
«VBW 300 kHz -2.36 dB

Ref 20 dBm Att 50 dB SWT 5 ms 16.680000000 MHz

L:; ' 4 4 QQ‘ asf WWW

Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 31.DEC.2014 14:34:11

Middle Channel 99% Bandwidth
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® «RBW 100 kHz Marker Tl
~VBW 300 kHz 1.59 dse
Ref 20 dBm Att 40 dB SWT 5 ms
20 B 1€ D
"en [T ]
10 8 1B “
C SHz
: T (r1 omfn

.

Center 2.437 GHz

Date: 31.DEC.2014 14:51:58

3 MHz/ Span 30 MHz

High Channel 6dB Bandwidth

Ref 20 dBm Att

«RBW 100 kHz Delta 2 [T1

«VBW 300 kHz
50 dB SWT 5 ms 16.68000

Center 2.462 GHz

Date: 31.DEC.2014 14:32:42

3 MHz/ Span 30 MHz

High Channel 99% Bandwidth
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Ref 20 dBm Att 4

*RBW 100 kHz Marke

«VBW 300 kHz

0 dB SWT 5 ms

20

e A

3pB

Center 2.462 GHz

Date: 31.DEC.2014 14:52:25

3 MHz/

Span 30 MHz

Appendix A.7: Conducted Spurious Emissions measured in 100kHz Bandwidth 802.11g

Low Channel 1

Spectrum n%:[
Ref Level 20.00 dBm @ RBW 100 kHz
@ Att E0 dB  SWT 265 ms @ YBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M4[1] -31.60 dBm
18.0150 GHz|
10 dBm M1[1] -1.31 dBm
0 dBm 2.3860 GHZ|
-10 dém
-20 dém
M3 Mg
a0 dem o TR
W’W“'!"%m brar bt Pl
IR PRI RNV pres )
4 - RIRTSL
-50 dem
-60 dém
-70dem
Start 30.0 MHz 691 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function Function Result |
M1 1 2,380 GHz -1.21 dBm
M2 1 6.676 GHz -35.34 dBm
M3 1 16.713 GHz -31.51 dBm
M4 1 18.015 GHz -31.60 dBm
( I ARRRRRED WO
Date: 5.JAN.2015 09:53:54

Low Channel 2
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® «RBW 100 kHz Marke 3
* VBW 300 kHz 4 .46 dB
Ref 20 dBm *Att 50 dB SWT 15 ms 2.35272000CcC 1z
20 Mar
dB:
10 1 oo cuz|IEM
- =< e
== |,

3pB

R Y e

Start 2.31 GHz 12 MHz/ Stop 2.43 GHz

Date: 19.JAN.2015 17:39:34

Middle Channel 1

Spectrum | n%:[

Ref Level 20.00 dBm @ RBW 100 kHz
|& Att 50 dB SWT 265 ms @ VBW 300 kHz Mode &uto Sweep
@ 1Pk Max

mM4[1] -31.95 dBm
18.0530 GHz,

m1[1] -1.03 dBm
2.4240 GHz

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm i e

Rl

-50 dBm

-60 dBm

-70 dBm

Start 30.0 MHz 691 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result
1 2.424 GHz -1.03 dBm
1 5.45 GHz -35.66 dBm
M3 1 16,061 GHz -32.22 dBm
1 18,053 GHz -31,95 dBm

( 11 D W

Date: 5.JAN.2015 09:53:12

High Channel 1
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Spectrum | n%:[
Ref Level 20.00 dBm & RBW 100 kHz
lo att 50 B SWT 265 ms @ YBW 300 kHz  Mode Auto Sweep
@ 1Pk Max
M4[1] -31.66 dBm)|
20.0070 GHz
1o cBm " M1[1] 0.54 dBm)
o 2.4620 GHz
-10 dém
-20 dem
13 4
20 dem '3 mwlwhw$w
uﬁbwﬂnﬂn Lubandrirlirt %wJJJwawf”“wﬂwhN”““W%ﬂw
-2 i e proeaf ]
50 dBm
-60 dBm
-70 dBm
Start 30.0 MHz 691 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | ¥X-value | ¥-value | Function | Function Result |
M1 1 2,462 GHz 0.54 dBm
M2 1 6.063 GHz -35.22 dBm
3 1 16.769 GHz ~31.55 dBm
4 1 20.007 GHz -31.66 dBm
( Il QR

Date: 5.JAN.2015 09:52:27

High Channel 2

«RBW 100 kHz Marker 4
«VBW 300 kHz 9.99 dm

Ref 20 dBm ~Att 50 dB SWT 5 ms 2.49250000¢C 1z
20 Marke
dB
Lo 00 cnz|EM
Mar

1 »H
= 1 )
== |, : X

M . 3pB
| -40 Y v

Start 2.45 GHz 5 MHz/ Stop 2.5 GHz

Date: 19.JAN.2015 17:38:30
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Appendix A.8: Power Spectral Density 802.11g
Channel (MHz) Result (dBm/3kHz) Limit (dBm/3kHz) Conclusion
2412 -12.78 8 Pass
2437 -13.11 8 Pass
2462 -15.78 8 Pass
2412 MHz
10 =
o

|
b el

Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 31.DEC.2014 15:06:26

2437 MHz

«RBW 3 kHz Marker Tl
«VBW 10 kHz 13.11 dB

Ref 20 dBm Att 50 dB SWT 3.4 s 2.43268000¢C 1z

20

Vi el

W

Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 31.DEC.2014 15:05:47
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2462 MHz

«RBW 3 kHz

*VBW 10 kHz

Ref 20 dBm Att 50 dB SWT 3.4 s

20
10
L =
TRwey
= Lo
10

&
8
Tl |
b
p

Center 2.462 GHz

Date: 31.DEC.2014 15:04:37

3 MHz/

Span 30 MHz
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Appendix A.9: Maximum Conducted Output Power 802.11n HT20

Channel Channel Frequency - |Waximum Conducted |Limiasm)
Low Channel 2412 10.10 30
Middle Channel 2437 10.20 30
High Channel 2462 10.20 30

Appendix A.10: 6dB Bandwidth and 99% Bandwidth 802.11n HT20
Channel Frequency

Channel 6dB Bandwidth (MHz) |99% Bandwidth (MHz)

(MHz)
Low Channel 2412 17.88 17.64
Middle Channel  |2437 17.88 17.64
High Channel 2462 17.88 17.64
Low Channel 6dB Bandwidth
® T
B

Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 31.DEC.2014 14:38:32

Low Channel 99% Bandwidth
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«RBW 100 kHz Marker Tl
«VBW 300 kHz z 6 dB

Ref 20 dBm Att 40 dB SWT 5 ms
20 ]
10
T
== |, ‘

v, e |-

Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 31.DEC.2014 14:50:32

Middle Channel 6dB Bandwidth

«RBW 100 kHz Delta 2 [T1 ]
«VBW 300 kHz -0.76 dB

Ref 20 dBm Att 50 dB SWT 5 ms 17.880000000 MHz
20 Marke Il
as
10 - |ES
== |,

b1 —2.1fL dBm,

Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 31.DEC.2014 14:39:35

Middle Channel 99% Bandwidth
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«RBW 100 kHz Maz

*VBW 300 kHz 4 dB
Ref 20 dBm Att 40 dB SWT 5 ms z
20 B 17} 6
SR I
10 =
..B 281¢ SHz
1 Pk
Te [T C 1
== |, ‘
Tl
nWﬂJEHM,‘ AR ezopoo cn
~10.
-20 " (
-30 [X \-
som
201 J) ‘\f&MI il
vl o
-50.
—60.
~70
-80
Center 2.437 GHz 3 MHz/ Span 30 MHz
Date: 31.DEC.2014 14:50:06
High Channel 6dB Bandwidth
*RBW 100 kHz 2 [T1
*VBW 300 kHz - 1B
Ref 20 dBm Att 50 dB SWT 5 ms 17 MHz
20 Me <erx Il
1 C dB
10 C 1z | I
1 2.1B dBm,
p2 - 18 Bin,
~To it
—20 i !
-30 fr \

Center 2.462 GHz

Date: 31.DEC.2014

14:40:48

3 MHz/

Span 30 MHz

High Channel 99% Bandwidth
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® «RBW 100 kHz Marke
*VBW 300 kHz .40 dB
Ref 20 dBm Att 40 dB SWT 5 ms 2.46020C 0c 1z
20 OBW | 640000900 MH=z
[T ]
10 a5 anm|EN
== |, 1 .
l ‘
L-10
L-20 ‘ ‘

Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 31.DEC.2014 14:49:37

Appendix A.11: Conducted Spurious Emissions measured in 100kHz Bandwidth_802.11n
HT20

Low Channel 1
Spectrum | nv:\:[
Ref Level 20.00 dBm @ RBW 100 kHz
|& Att 50 dB SWT 265 ms @ VBW 300 kHz Mode &uto Sweep
@ 1Pk Max
M4[1] ~32.00 dBm)|
18.0530 GHz|
10 dem M1[1] ~7.56 dBm|
0 dBm 2.3860 GHz
1]
b
-10dem
-20dem
M3
-30 dam - M{h
RPT WL oty b b,
74 AWMMMWW
-50dem
-60 dem
-70dem
Start 30.0 MHz 691 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | ¥-value | Y-value | Function | Function Result
M1 1 2,386 GHz -7.56 dBm
M2 1 6.293 GHz -34.98 dBm
M3 1 16,713 GHz -31.52 dBm
4 1 18.053 GHz -32.00 dBm
[ i (T ]
Date: 5.JAN.2015 09:54:54
Low Channel 2
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® «RBW 100 kHz Marke 4
* VBW 300 kHz 4 .98 dB
Ref 20 dBm *Att 50 dB SWT 15 ms 2.35728000C 1z
20 Mar
- 34 1

L10 1 oc | ~ |
- =< e
== |,

i PP T u:-.x]}.j_,.k [ P | .IHP
v - W

Start 2.31 GHz 12 MHz/ Stop 2.43 GHz

Date: 19.JAN.2015 17:40:50

Middle Channel 1

Spectrum | n%:[

Ref Level 20.00 dBm @ RBW 100 kHz
|& Att 50 dB SWT 265 ms @ VBW 300 kHz Mode &uto Sweep
@ 1Pk Max

mM4[1] -30.48 dBm
18.0920 GHz,

m1[1] -6.61 dBm
2.4240 GHz

10 dBm

0 dBm

-10 dBm

-20 dBm

-20 dem

-50 dBm

-60 dBm

-70 dBm

Start 30.0 MHz 691 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result
1 2.424 GHz -6.61 dBm
1 6.523 GHz -32.54 dBm
M3 1 16,061 GHz -31.55 dBm
1 18,092 GHz -30.48 dBm

( 11 D W

Date: 5.JAN.2015 10:08:19

High Channel 1
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Spectrum |

=

Ref Level 20.00 dBm

@ RBW 100 kHz

= Att 50 dB SWT 265 ms @ YBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M41] -32.11 dBm
19.3940 GHz
10 dBm
m M1[1] -6.82 dBm|
2.4620 GHz
0 dBm
™ g
k i
-10 dBm
-20 dem
M3
-30 dém e W ik

-30 dem

49 gl o=

-60 dem

-70dem

Start 30.0 MHz 691 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | ¥X-value | ¥-value | Function | Function Result |
M1 1 2.462 GHz -6.82 dBm
M2 1 6.868 GHz -34.57 dBm
M3 1 16.751 GHz -31.80 dBm
4 1 19.394 GHz -32.11 dBm
( i BRHRERED
Date: 5.JAN.2015 10:10:40
High Channel 2
«RBW 100 kHz Mar
*VBW 300 kHz 1 da
Ref 20 dBm ~Att 50 dB SWT 5 ms 0c ( 1

20

== |, 1
_wjf’“‘*""““\r“” ”"‘““'1\ B S
B \ﬂ. el s X WA A

Start 2.45 GHz

Date: 19.JAN

.2015

17:41:44

5 MHz/

Stop 2.5 GHz
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Appendix A.12: Power Spectral Density 802.11n HT20

Channel (MHz) Result (dBm/3kHz) Limit (dBm/3kHz) Conclusion
2412 -16.99 8 Pass
2437 -16.51 8 Pass
2462 -16.70 8 Pass
2412 MHz
10 =
o

I

L W

Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 31.DEC.2014 15:07:03

2437 MHz
*RBW 3 kHz Marker Il
*VBW 10 kHz 16.51 dB
Ref 20 dBm Att 50 dB SWT 3.4 s 2.43292000CcC 1z
20
10 =
== [,
-10
1
30

Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 31.DEC.2014 15:07:33
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2462 MHz

Ref 20 dBm

«RBW 3 kHz
*VBW 10 kHz
Att 50 dB SWT 3.4 s

20

Date: 31.DEC.2014 15:08:00

Span 30 MHz
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Appendix A.13: Maximum Conducted Output Power_802.11n HT40

Channel Channel Frequency |Waximum Condueted |Limiam)
Low Channel 2422 10.30 30
Middle Channel 2437 10.30 30
High Channel 2452 10.50 30

Appendix A.14: 6dB Bandwidth and 99% Bandwidth 802.11n HT40
Channel Frequency \sip Bandwidth (MHz) |99% Bandwidth (MHz)

Channel

(MHz)
Low Channel 2422 36.70 36.10
Middle Channel |2437 36.70 36.20
High Channel 2452 36.70 36.20
Low Channel 6dB Bandwidth
® s
B

Center 2.422 GHz 5 MHz/ Span 50 MHz

Date: 31.DEC.2014 14:45:28

Low Channel 99% Bandwidth




Appendix A A TUVRheinland®
Produkte 17046186 001
Products Page 27 of 33

«RBW 100 kHz Marker Tl
«VBW 300 kHz 5.95 dB
2 .41140000¢

Ref 20 dBm Att 40 dB SWT 5 ms 1z
20 OBW 36, 100000p00 MH=z
e [T1 om
10 i | BN
.
2 =4
T
== |,

. T TSV PO EN [ P S

/ \
_MM \Av%

Center 2.422 GHz 5 MHz/ Span 50 MHz

Date: 31.DEC.2014 14:46:31

Middle Channel 6dB Bandwidth

*RBW 100 kHz d>elta 2 [T1 ]
«VBW 300 kHz .89 dB

Ref 20 dBm Att 50 dB SWT 5 ms 6.700000000 MHz

A R | el ror
10 o T TpFm

L-20

F

Center 2.437 GHz 5 MHz/ Span 50 MHz

Date: 31.DEC.2014 14:44:20

Middle Channel 99% Bandwidth
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«RBW 100 kHz Marker Tl
«VBW 300 kHz 5.18 dB

Ref 20 dBm Att 40 dB SWT 5 ms 1z
20 B 200 D C MHz
e [T1 om
10 i | BN
a18 SHz
2 =4
T [T
== |,

L-20

Center 2.437 GHz 5 MHz/ Span 50 MHz

Date: 31.DEC.2014 14:47:00

High Channel 6dB Bandwidth

*RBW 100 kHz d>elta 2 [T1 ]
«VBW 300 kHz 2.71 dB

Ref 20 dBm Att 50 dB SWT 5 ms 6.700000000 MHz

1| -5.6p dBm

|, s i T WM«NW%
J

Y2 [ T.65 dpm T

L-20

F

Center 2.452 GHz 5 MHz/ Span 50 MHz

Date: 31.DEC.2014 14:42:33

High Channel 99% Bandwidth
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*RBW 100 kHz Marke

«VBW 300 kHz

L10 " 1em | BN
\‘\\ ‘ ] N
m L0
L-30 // \{\
" e

Center 2.452 GHz

Date: 31.DEC.2014

5 MHz/

14:48:28

Span 50 MHz

Appendix A.15: Conducted Spurious Emissions measured in 100kHz Bandwidth_802.11n

HT40

Low Channel 1

Spectrum |

(=

Ref Level 20.00 dBm
= Att L0 dB

@ RBW 100 kHz
SWT 265 ms @ YBW 300 kHz

Mode &uto Sweep

@ 1Pk Max

10 dBm

mM4[1]

0 dBm

m1[1]

-31.59 dBm|
19.8920 GHz
-6.74 dBm)|
2.4240 GHz
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-20 dBm

-30 dBm
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20 dem
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-60 dBm

-70 dBm
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Stop 26.5 GHz

Marker
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Function Result

M1 1
M2 1
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-6.74 dBm
-35.70 dBm
-31.14 dBm
-31.59 dBm
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*RBW 100 kHz  M:

«VBW 300 kHz

\l aom

Ref 20 dBm ~Att 50 dB SWT 15 ms 1z
20 M "1
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Lo 2070bc i |
M 1
,
== |,
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L-10
=
L-20
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| -40 4 L SLI‘IJJ
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Date: 19.JAN.2015 17:46:57
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j
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Spectrum | n%:[
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Appendix A.16: Power Spectral Density 802.11n HT40

Center 2.437 GHz

Date: 31.DEC.2014 15:10:10

6 MHz/

Span 60 MHz

Channel (MHz) Result (dBm/3kHz) Limit (dBm/3kHz) Conclusion
2422 -18.14 8 Pass
2437 -18.89 8 Pass
2452 -18.38 8 Pass
2422 MHz
10 u
Date: 31.DEC.2014 15:10:44
2437 MHz
10 “
=2 |,
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Appendix B.1: Spurious Emissions, 802.11b_1TX

ACCURATE TECHNOLOGY CO. ,LTD
FCC Class B 3m Radiated

EUT: Wi-Fi Dongle M/N:TD-2021N-USB
Manufacturer: HUAWET

Operating Condition: TX 2412MHz

Test Site: 1#Shielding Room

Operator: LAN

Test Specification: DC 5V

Comment : X

Start of Test: 2015-1-6 /

SCAN TABLE: "LFRE Fin"

Short Description: _SUB STD VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 151eM
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 151eM

Level [dBUA/mM]
130

100
80

60 e

40
20

-10

%k 20k 30k 40k 60k 100k 200k 300k 50Ck 70Ck 1M M 3M 4M 5M  7M  10M 20M 30M
Frequency Hz]

———MES A-0106-01_pre
e 1,TM LRFE-1

Page 1/1 2015=1~6 A-0106-01




Appendix B A TUVRheinland®
Produkte 17046186 001
Products Page 3 of 125

ACCURATE TECHNOLOGY CO. ,LTD
FCC Class B 3m Radiated

EUT: Wi-Fi Dongle M/N:TD-2021N-USB
Manufacturer: HUAWET

Operating Condition: T¥ 2412MHz

Test Site: 1#Shielding Room

Operator: LAN

Test Specification: DC 5V

Comment: Y

Start of Test: 2015-1-6 /

SCAN TABLE: "LFRE Fin"

Short Description: _SUB STD VTERM2 1.70

Start Stop Step Detector Meas. LE: Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBuA/m]
130
100 -

80

60 B

40

20}< VWA Aty - ” =
10 %k 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M M 3M 4M 5M M 10M 20M 30M

Frequency Hz]

———MES A-0106-02 pre
e 1, TM LRFE-1

Page 1/1 2015=1-% A-0106-02
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ACCURATE TECHNOLOGY CO. ,LTD
FCC Class B 3m Radiated

EUT: Wi-Fi Dongle M/N:TD-2021N-USB
Manufacturer: HUAWET

Operating Condition: T¥ 2412MHz

Test Site: 1#Shielding Room

Operator: LAN

Test Specification: DC 5V

Comment: A

Start of Test: 2015-1-6 /

SCAN TABLE: "LFRE Fin"

Short Description: _SUB STD VTERM2 1.70

Start Stop Step Detector Meas. LE: Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBuA/m]
130
100 -

80

60 B

40

20 A v
-109( 20k 30k 40k 60k “IOCk 200k 300k 500k 700k 1M M 3M 4M 5M M 10M 20M 30M

Frequency Hz]

———MES A-0106-03_pre
e 1, TM LRFE-1

Page 1/1 2015=1-% A-0106-03
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ACCURATE TECHNOLOGY CO. ,LTD
FCC Class B 3m Radiated

EUT: Wi-Fi Dongle M/N:TD-2021N-USB
Manufacturer: HUAWET
Operating Condition: T¥ 2437MHz
Test Site: 1#Shielding Room
Operator: LAN
Test Specification: DC 5V
Comment: X
Start of Test: 2015-1-6 /
SCAN TABLE: "LFRE Fin"
Short Description: _SUB_STD VTERM2 1.70
Start Stop Step Detector Meas. LE: Transducer
Frequency Frequency Width Time Bandw.
9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 151e6M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M
Level [dBuA/m]
130
100 -
80
60 —
40
20 e
R R et
409{ 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M M 3M 4M 5M M 10M 20M 30M
Frequency Hz]
———MES A-0106-04_pre
e . TM LRFE-1
Page 1/1 2015-1-6 17:37 A-0106-04
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ACCURATE TECHNOLOGY CO. ,LTD
FCC Class B 3m Radiated

EUT: Wi-Fi Dongle M/N:TD-2021N-USB
Manufacturer: HUAWET

Operating Condition: T¥ 2437MHz

Test Site: 1#Shielding Room

Operator: LAN

Test Specification: DC 5V

Comment: Y

Start of Test: 2015-1-6 /

SCAN TABLE: "LFRE Fin"

Short Description: _SUB STD VTERM2 1.70

Start Stop Step Detector Meas. LE: Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBuA/m]
130
100 -

80

60 B

40

20 =44 - -
-109( 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M M 3M 4M 5M M 10M 20M 30M

Frequency Hz]

———MES A-0106-05_pre
e 1, TM LRFE-1

Page 1/1 2015=1-% A-0106-05




Appendix B A TUVRheinland®
Produkte 17046186 001
Products Page 7 of 125

ACCURATE TECHNOLOGY CO. ,LTD
FCC Class B 3m Radiated

EUT: Wi-Fi Dongle M/N:TD-2021N-USB
Manufacturer: HUAWET

Operating Condition: T¥ 2437MHz

Test Site: 1#Shielding Room

Operator: LAN

Test Specification: DC 5V

Comment: A

Start of Test: 2015-1-6 /

SCAN TABLE: "LFRE Fin"

Short Description: _SUB STD VTERM2 1.70
Start Stop Step Detector Meas. LE: Transducer
Frequency Frequency Width Time Bandw.
9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M
Level [dBuA/m]
130
100 -
80
60 B
40
20 e ey =
VT g i fmpbatel] T
409{ 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M M 3M 4M 5M M 10M 20M 30M
Frequency Hz]
———MES A-0106-06_pre
e 1.TM LRFE-1

Page 1/1 2015=1-% A-0106-06
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ACCURATE TECHNOLOGY CO. ,LTD
FCC Class B 3m Radiated

EUT: Wi-Fi Dongle M/N:TD-2021N-USB
Manufacturer: HUAWET

Operating Condition: TX 2462MHz

Test Site: 1#Shielding Room

Operator: LAN

Test Specification: DC 5V

Comment: X

Start of Test: 2015-1-6 /

SCAN TABLE: "LFRE Fin"

Short Description: _SUB STD VTERM2 1.70
Start Stop Step Detector Meas. LE: Transducer
Frequency Frequency Width Time Bandw.
9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M
Level [dBuA/m]
130
100 -
80
60 B
40
20+ " A A -
409{ 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M M 3V 4M 5M M 10M 20M 30M
Frequency Hz]
———MES A-0106-07_pre
e 1.TM LRFE-1

Page 1/1 2015=1-% A-0106-07
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ACCURATE TECHNOLOGY CO. ,LTD
FCC Class B 3m Radiated

EUT: Wi-Fi Dongle M/N:TD-2021N-USB
Manufacturer: HUAWET

Operating Condition: TX 2462MHz

Test Site: 1#Shielding Room

Operator: LAN

Test Specification: DC 5V

Comment: Y

Start of Test: 2015-1-6 /

SCAN TABLE: "LFRE Fin"

Short Description: _SUB STD VTERM2 1.70
Start Stop Step Detector Meas. LE: Transducer
Frequency Frequency Width Time Bandw.
9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M
Level [dBuA/m]
130
100 -
80
60 B
40
20 e
Tary ST YO AISS P ool
409{ 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M M 3M 4M 5M M 10M 20M 30M
Frequency Hz]
———MES A-0106-08 pre
e 1.TM LRFE-1

Page 1/1 2015=1-% A-0106-08
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ACCURATE TECHNOLOGY CO. ,LTD
FCC Class B 3m Radiated

EUT: Wi-Fi Dongle M/N:TD-2021N-USB
Manufacturer: HUAWET

Operating Condition: TX 2462MHz

Test Site: 1#Shielding Room

Operator: LAN

Test Specification: DC 5V

Comment: A

Start of Test: 2015-1-6 /

SCAN TABLE: "LFRE Fin"

Short Description: _SUB STD VTERM2 1.70

Start Stop Step Detector Meas. LE: Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBuA/m]
130
100 -

80

60 B

40

20
-109( 20k 30k 40k 60k “IOCk 200k 300k 500k 700k 1M M 3M 4M 5M M 10M 20M 30M

Frequency Hz]

———MES A-0106-09_pre
e 1, TM LRFE-1

Page 1/1 2015=1-% A-0106-09
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-u ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: LAN2014 #2004 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 14/12/30/
Temp.( C)YHum.(%) 23 C/48 % Time:
EUT: Wi-Fi Dongle Engineer Signature:
Mode: TX 2412MHz Distance: 3m

Model: TD-2021N-USB
Manufacturer: HUAWEI

Note:  802.11b

f0.0 dBu¥/m

fimit1: —

60

a0

40

30

20

10

0.0 : : P : : ! N
30.000 40 50 60 70 80 : 300 0 500 €00 700 10000 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
NgY (MHz) | (@Buvim) | (dB) | (dBuv/m) | (dBuv/m) | (dB) | P | em) | (deg) | Remark
1 34.1561 41.58 -10.33 31.25 40.00 -8.75( QP
2 317.7010| 43.90 -8.81 35.09 46.00 |-10.91( QP
3 423.5403| 44.61 -6.16 38.45 46.00 -7.655 | QP

Page: 1 http:/Amww.atc-lab.com
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@ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, 1B1+68-0755-26503280

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: LAN2014 #2005 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 14/12/30/
Temp.( C)Hum.(%) 23 C/48 % Time:
EUT: Wi-Fi Dongle Engineer Signature:
Mode: TX 2412MHz Distance: 3m
Model:  TD-2021N-USB
Manufacturer: HUAWEI
Note: 802.11b
700  dBu¥/m
: limit1:

60

a0

40

30

20

10

0.0 ‘ : : : PooF oo
30000 40 50 60 70 B0 : 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
NgY (MHz) | (@Buvim) | (dB) | (dBuv/m) | (dBuv/m) | (dB) | P | em) | (deg) | Remark
1 317.7010| 41.63 -8.81 32.82 46.00 |-13.18( QP
2 47217568 33.35 -5.47 27.88 46.00 |-18.12( QP
3 962.1621 33.61 2.38 35.99 54.00 |-18.01 QP

Page: 1 http:/Amww.atc-lab.com




Appendix B A TUVRheinIand®

Produkte 17046186 001
Products Page 13 of 125
-u ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: LAN2014 #2006 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 14/12/30/
Temp.( C)YHum.(%) 23 C/48 % Time:
EUT: Wi-Fi Dongle Engineer Signature:
Mode: TX 2437MHz Distance: 3m

Model: TD-2021N-USB
Manufacturer: HUAWEI

Note:  802.11b

f0.0 dBu¥/m

fimit1: —

60

a0

40

30

20

10

0.0 ‘ : ! P : ! Pob oo
30.000 40 50 &0 0 80 ' 00 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
NgY (MHz) | (@Buvim) | (dB) | (dBuv/m) | (dBuv/m) | (dB) | P | em) | (deg) | Remark
1 298.2681 40.08 -9.32 30.76 46.00 |-15.24 QP
2 317.7010| 40.73 -8.81 31.92 46.00 |-14.08( QP
3 962.1621 33.26 2.37 35.63 54.00 |-18.37 QP

Page: 1 http:/Amww.atc-lab.com
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-u ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: LAN2014 #2007 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 14/12/30/
Temp.( C)Hum.(%) 23 C/48 % Time:
EUT: Wi-Fi Dongle Engineer Signature:
Mode: TX 2437MHz Distance: 3m

Model: TD-2021N-USB
Manufacturer: HUAWEI

Note:  802.11b

f0.0 dBu¥/m

fimit1: —

60

a0

40

30

20

10

0.0 : : ‘ . : ! ' R
30.00 10 50 60 70 &0 ' 300 0 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
NgY (MHz) | (@Buvim) | (dB) | (dBuv/m) | (@Buv/m) | (dB) | P | em) | (deg) | Remark
1 33.4448| 40.39 -10.26 30.13 40.00 -9.87( QP
2 318.8170| 43.89 -8.78 35.11 46.00 |-10.89( QP
3 425.0280| 44.56 -6.16 38.40 46.00 -7.60( QP

Page: 1 http:/Amww.atc-lab.com
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-u ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: LAN2014 #2008 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 14/12/30/
Temp.( C)YHum.(%) 23 C/48 % Time:
EUT: Wi-Fi Dongle Engineer Signature:
Mode: TX 2462MHz Distance: 3m

Model: TD-2021N-USB
Manufacturer: HUAWEI

Note:  802.11b

f0.0 dBu¥/m

fimit1: —

60

a0

40

30

20

10

0.0 : : : Pl : ! ! A
30.00 40 50 60 70 &0 : : 300 400 500 600 700 10000 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
NgY (MHz) | (@Buvim) | (dB) | (dBuv/m) | (dBuv/m) | (dB) | P | em) | (deg) | Remark
1 33.6623| 40.74 -10.27 30.47 40.00 953 QP
2 318.8170| 43.20 -8.78 34.42 46.00 |-11.58[ QP
3 423.5403| 44.89 -6.16 38.73 46.00 =727 QP

Page: 1 http:/Amww.atc-lab.com
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o ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: LAN2014 #2009 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 14/12/30/
Temp.( C)YHum.(%) 23 C/48 % Time:
EUT: Wi-Fi Dongle Engineer Signature:
Mode: TX 2462MHz Distance: 3m
Model:  TD-2021N-USB
Manufacturer: HUAWEI
Note: 802.11b
700  dBu¥/m
: Timit1: —

60

a0

40

30

20

10

0.0 : : ! i : ! ' ! T
30000 40 50 60 70 80 : 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
NgY (MHz) | (@Buvim) | (dB) | (dBuv/m) | (@Buv/m) | (dB) | P | em) | (deg) | Remark
1 305.6800| 43.13 -9.18 33.95 46.00 |-12.05( QP
2 4721758 35.33 -5.47 29.86 46.00 |-16.14 QP
3 962.1622| 33.41 2.37 35.78 54.00 |-18.22( QP
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@ ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: LAN2014 #2028 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 14/12/31/

Temp.( C)YHum.(%) 23 C/48 % Time:

EUT: Wi-Fi Dongle Engineer Signature:
Mode: TX 2412MHz Distance: 3m

Model: TD-2021N-USB
Manufacturer: HUAWEI

Note:  802.11b

110.0  dBu¥/m

fimit1: —

100 : : ] : ! : N
1000.000 Z000 3000 ' 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
NgY (MHz) | (@Buvim) | (dB) | (dBuv/m) | (dBuv/m) | (dB) | P | em) | (deg) | Remark
1 2412.000| 103.46 -7.43 96.03 / / peak
2 4824.216| 50.81 -0.19 50.62 74.00 |-23.38( peak
3 4824.216| 41.02 -0.19 40.83 54.00 |-13.17 AVG
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@ ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: LAN2014 #2029 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 14/12/31/

Temp.( C)Hum.(%) 23 C/48 % Time:

EUT: Wi-Fi Dongle Engineer Signature:
Mode: TX 2412MHz Distance: 3m

Model: TD-2021N-USB
Manufacturer: HUAWEI

Note:  802.11b

110.0  dBu¥/m

Timit1: —
T — SRS SN NN NN N B m—
90
1]
70
60
50
40
30
20
194 : i : : : . W
1000000 2000 3000 5000 G000 7000 800D 3000 130000 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
NgY (MHz) | (@Buvim) | (dB) | (dBuv/m) | (@Buv/m) | (dB) | P | em) | (deg) | Remark
1 2412.000| 103.29 -7.43 95.86 / / peak
2 4824.211 48.83 -0.19 48.64 7400 |-25.36| peak
3 4824.211 37.97 -0.19 37.78 54.00 -16.22| AVG
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@ ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: LAN2014 #2030 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 14/12/31/

Temp.( C)YHum.(%) 23 C/48 % Time:

EUT: Wi-Fi Dongle Engineer Signature:
Mode: TX 2437MHz Distance: 3m

Model: TD-2021N-USB
Manufacturer: HUAWEI

Note:  802.11b

110.0  dBu¥/m

fimit1: —

100 : : ] : : : N
1000.000 2000 3000 ' 5000 G000 7000 80003000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
NgY (MHz) | (@Buvim) | (dB) | (dBuv/m) | (@Buv/m) | (dB) | P | em) | (deg) | Remark
1 2437.000| 102.99 -7.36 95.63 / / peak
2 4874.223| 48.37 0.09 48.46 74.00 |-25.54( peak
3 4874.223| 38.02 0.09 38.11 54.00 |-15.89( AVG
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@ ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: LAN2014 #2031 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 14/12/31/

Temp.( C)YHum.(%) 23 C/48 % Time:

EUT: Wi-Fi Dongle Engineer Signature:
Mode: TX 2437MHz Distance: 3m

Model: TD-2021N-USB
Manufacturer: HUAWEI

Note:  802.11b

110.0  dBu¥/m

limit1: —_—
wlf o S R S AN SN S S N ———
[ i) ' : ' : | : Lo
90
1]
70
60
50
40
30
20
194 : : ] : : bood a
1000.000 2000 3000 5000 G000 7000 800D 9000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
NgY (MHz) | (@Buvim) | (dB) | (dBuv/m) | (dBuv/m) | (dB) | P | em) | (deg) | Remark
1 2437.000| 102.23 -7.36 9487 / / peak
2 4874.131 50.40 0.09 50.49 7400 |-23.51| peak
3 4874.131 40.01 0.09 40.10 5400 |-13.90 AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: LAN2014 #2032
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)/Hum.(%) 23 C/48 %
EUT: Wi-Fi Dongle
Mode: TX 2462MHz
Model:  TD-2021N-USB
Manufacturer: HUAWEI

Polarization: Horizontal
Power Source: DC 5V
Date: 14/12/31/

Time:

Engineer Signature:
Distance: 3m

Note:  802.11b

110.0  dBu¥/m

Timit1: —
wlf o A I S AN SN SN S S
| 1 i H H H H H H H
0
1] é
70
60
50
a0 i
30 '
20 ;
1 i : P
1000.000 2000 3000 5000 6000 7000 8000 9000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
NgY (MHz) | (@Buvim) | (dB) | (dBuv/m) | (@Buv/m) | (dB) | P | em) | (deg) | Remark
1 2462.000| 100.88 -7.35 93.53 / / peak
2 4924215 50.55 0.34 50.89 7400 |-23.11| peak
3 4924 215 39.87 0.34 40.21 54.00 -13.79] AVG
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@ ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: 1an2014 #2033 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 14/12/31/

Temp.( C)YHum.(%) 23 C/48 % Time:

EUT: Wi-Fi Dongle Engineer Signature:
Mode: TX 2462MHz Distance: 3m

Model: TD-2021N-USB
Manufacturer: HUAWEI

Note:  802.11b

110.0  dBu¥/m

Timit1: —
B R S AR BN s s
90
1]
70
60
50
40
30
20
194 : ! ] : : N
1000000 2000 3000 5000 6000 7000 8000 3000 180000 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
NgY (MHz) | (@Buvim) | (dB) | (dBuv/m) | (dBuv/m) | (dB) | P | em) | (deg) | Remark
1 2462.000| 102.36 -7.35 95.01 / / peak
2 4924221 48.88 0.34 4922 7400 |-24.78| peak
3 4924 221 38.54 0.34 38.88 54.00 -15.12| AVG
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o ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: LAN2014 #2095 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 15/01/04/
Temp.( C)YHum.(%) 23 C/48 % Time:
EUT: Wi-Fi Dongle Engineer Signature:
Mode: TX 2412MHz Distance: 3m
Model:  TD-2021N-USB
Manufacturer: HUAWEI
Note: 802.11b
90.0  dBu¥/m
: limit1: —_—
- 777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777
70
[50]
50
40
30
200 | ..........................................................................................
{1 E SRS S ..........................................................................................
| J FOC R ——————— O
-10.0 :
18000.000 20000 26500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
NgY (MHz) | (@Buvim) | (dB) | (dBuv/m) | (dBuv/m) | (dB) | P | em) | (deg) | Remark
1 24432.700| 33.47 16.94 50.41 7400 |-23.59( peak
2 24432.700| 22.34 16.94 39.28 5400 |-1472| AVG
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A TUVRheinland®

-u ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: LAN2014 #2096 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 5V

Testitem: Radiation Test Date: 15/01/04/

Temp.( C)YHum.(%) 23 C/48 %

EUT: Wi-Fi Dongle
Mode: TX 2412MHz
Model:  TD-2021N-USB
Manufacturer: HUAWEI

Time:
Engineer Signature:
Distance: 3m

Note:  802.11b

0.0 dBu¥/m

: Timit1: —
| T —— 777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777
rj1 I SRR RP SR ——— D st s S R S S S
B b-memimmii e ér ------------------------------------------------------------------------------------------
50 S P WWMNNWWWWWWW
I ....................................................................... §ocsumennsmaes
1 . W ——
. | 3 TR —— .........................................................................................
L R it :- -----------------------------------------------------------------------------------------
| J FOC e
-10.0 ;
18000.000 20000 26500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

NgY (MHz) | (@Buvim) | (dB) | (dBuv/m) | (dBuv/m) | (dB) | P | em) | (deg) | Remark

1 25006.325| 34.47 16.50 50.97 7400 |-23.03| peak

2 25006.325| 23.14 16.50 39.64 5400 |-14.36] AVG
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o ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: LAN2014 #2097 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 15/01/04/
Temp.( C)YHum.(%) 23 C/48 % Time:
EUT: Wi-Fi Dongle Engineer Signature:
Mode: TX 2437MHz Distance: 3m
Model:  TD-2021N-USB
Manufacturer: HUAWEI
Note: 802.11b
90.0  dBu¥/m
: limit1: —_—
- 777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777
70
[50]
50
40
30
200 | .........................................................................................
{1 E SRS S .........................................................................................
| J FOC e,
-10.0 :
18000.000 20000 26500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
NgY (MHz) | (@Buvim) | (dB) | (dBuv/m) | (dBuv/m) | (dB) | P | em) | (deg) | Remark
1 25922172 3425 16.50 50.75 7400 |-23.25( peak
2 25922172 2264 16.50 39.14 5400 |-1486| AVG
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o ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: LAN2014 #2098 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 15/01/04/
Temp.( C)YHum.(%) 23 C/48 % Time:
EUT: Wi-Fi Dongle Engineer Signature:
Mode: TX 2437MHz Distance: 3m
Model:  TD-2021N-USB
Manufacturer: HUAWEI
Note: 802.11b

90.0  dBu¥/m

: limit1: —_—

- 777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777

70
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50

40
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20

10

[1]

-10.0 :

18000.000 20000 26500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

NgY (MHz) | (@Buvim) | (dB) | (dBuv/m) | (dBuv/m) | (dB) | P | em) | (deg) | Remark
1 26438.574| 3418 16.50 50.68 7400 |-23.32| peak
2 26438.574| 2287 16.50 39.37 5400 |-14863| AVG
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o ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: LAN2014 #2099 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 15/01/04/
Temp.( C)YHum.(%) 23 C/48 % Time:
EUT: Wi-Fi Dongle Engineer Signature:
Mode: TX 2462MHz Distance: 3m
Model:  TD-2021N-USB
Manufacturer: HUAWEI
Note: 802.11b
90.0  dBu¥/m
: limit1: —_—
- 777777777777777777777777777777777777777777777777777777777777777777777777777777777777777777
70
[50]
50
40
30
200 | ..........................................................................................
{1 E S ..........................................................................................
| J FOC s
-10.0 :
18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
NgY (MHz) | (@Buvim) | (dB) | (dBuv/m) | (dBuv/m) | (dB) | P | em) | (deg) | Remark
1 25054.731 33.56 16.50 50.06 7400 |-23.94| peak
2 25054.731 21.41 16.50 37.91 5400 |-16.09 AVG
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